
   

EVALUATION OF CEPI SCORE & ACTION PLAN FOR   

CEPI AREA OF METTUR, SALEM DISTRICT  

 

 

SUBMITTED 

JANUARY 2020 

 

 
 

 

TAMILNADU POLLUTION CONTROL BOARD 



i  

CONTENT 

Chapter Description Page No 

1.0 INTRODUCTION 3 

 1.1 CEPI Area Boundary details 4 

 1.2 Habitation details in CEPI Area 6 

 1.3 Eco Geological Features in and around CEPI Area 7 

 1.4 Industries details in CEPI Area  8 

 1.5 Green Belt Development details in CEPI Area 8 

 1.6 CEPI score declared by CPCB  8 

2.0 AIR ENVIRONMENT 11 

 2.1 Primary and Secondary Pollutants considered for 

AEPI 

11 

 2.2 Air Quality Sampling Locations 11 

 2.3 Status of AAQ in 2018 in CEPI Area 12 

 2.4 Industries Stack Emission Details 12 
[...]
 The trade effluent generated from the M/s. Mettur Thermal Power Stations I 

(MTPS-I) and M/s. Mettur Thermal Power Stations II (MTPS-II) are being 

discharged into the ask dyke pond and the overflow from the pond is being 

discharged into the surplus course of River Cauvery which confluence with the 

River. However the parameters are well within the inland surface water standards 

prescribed by the Board. 

 

 



31  

 Sewage: 

 There is no sewage discharge into River Cauvery from the industries. Out of 

Major 8 Nos of industries 5Nos of industries have provided individual sewage 

treatment plant/common STP to treat and dispose the treated sewage for on land 

irrigation/gardening.  Remaining units have provided septic tank and soak pit 

arrangements thus the industries does not dispose sewage into the River.  

Pollution Control Measures Installed by the Industries 

           The trade effluent generated by the industries is treated in the individual effluent 

treatment systems and the methodology of treatment is based on the characteristic of the 

effluent. The treatment components of the effluent treatment plants provided by the industrial 

units are mentioned for each industrial unit’s separately. 

 

 

1. M/s. Chemplast Sanmar Limited, Plant-I 
 

Treatment Status: Name of the STP Treatment Unit Components 

S.No Name of the Treatment Unit No. of Units Dimension 

1 Septic Tank 4 3.5x4.5x2.25 

2 Soak Pit 4 1.5x1.5x1.5 

 

Treatment Status: Individual ETP 

S.No Name of the Treatment Unit No. of Units Dimension 

1 Neutralisation Tank 1 5.9x4.27x0.96 

2 Settling Tank 2 3.1x2.95x1 

3 Treated effluent collection tank 1 3.15x6x1 

 

2. CHEMPLAST SANMAR LIMITED, PLANT-II 

 

S.No STP Components 
Qty in 

Nos 

Dimensional Details 

in Meters 

1.  Scooter shed sewage sump 1 4.5x3.0x1.7 

2.  Hostel/lorry shed sewage sump 1 11.0x8.0x2.5 

3.  Canteen Sewage sump 1 8.6x6.0x2.0 

4.  Raw sewage collection tank 1 2.05 diax2.70 

5.  Aeration tank 1 11x11x2.5 

6.  Sewage water Clarifier 1 6.0diax2.45 

7.  Clarifier overflow collection sump 1 2.44x3.0x0.95 



32  

8.  Pressure Sand filter 1 1.8Diax2.0 

9.  Treated sewage collection tank 1 9.4diax6.00 

10.  Sewage sludge drying pit 1 7.7x5.35x0.90 

ETP COMPONENTS  

S. 

No 
ETP Components 

Qty in 

Nos 

Dimensional Details 

in Meters 

1  Settling tank 7 2.4x0.9x2 

2  Effluent collection tank 3 3.63x1.2x1.2 

3  Equalisation Tank 2 11x4x2 

4  Flash mixer 1 1.37x1.37x1.2 

5  Lime dosing tank 2 1.6Diax1.1 

6  PAC dosing tank 1 1.2Diax1.1 

7  Flocculator 1 3.2Diax1.8 

8  Poly electrolyte dosing tank 1 1.6Diax1.1 

9  Primary clarifier 1 8Diax2.5 

10  Secondary clarifier 1 10Diax3.75 

11  Secondary clarifier overflow sump (tank) 1 3.4x2x1.5 

12  Pressure sand filter old 1 1.7Diax2.4 

13  Pressure sand filer 1 1.6Diax2.5 

14  Pressure sand filter New 1 1.6Diax2.5 

15  Thickener 2 4.25Diax3.05 

16  
Sludge drying bed with leachate 

collection 

2 8.1x4.2x0.6 

17  
Sludge drying bed with leachate 

collection 

2 8.5x4.5x0.6 

18  
Sludge drying bed with leachate 

collection 

2 6.2x4.5x0.6 

19  FBD Effluent holding tank 1 4.65x2x1.75 

20  FBD pressure sand filer 1 1.8Diax2 

21  Treated effluent storage tank 1 2.5x3 

22  Effluent holding tank 5 12x7.5x1.8 

23  Polishing clarifier -Flash mixer 1 2x1x2 

24  Polishing clarifier - Flocculator 1 4x2x2 

25  Alum dosing tank 1 1.6Diax1.25 

26  Poly electrolyte dosing tank 1 1.6Diax1.25 

27  Lye dosing tank 1 2.6Diax1.25 

28  Soda ash dosing tank 1 1.6Diax1.1 

29  Polishing clarifier 1 10 Diax3.5 

30  Treated effluent holding tank 2 12x7.4x1.8 

31  Sludge drying bed with leachate 2 10x4.5x1 



33  

collection 

32  
Sludge drying bed with leachate 

collection 

1 7.15x4.5x1.1 

33  
Sludge drying bed with leachate 

collection 

1 8.65x4.5x1.1 

34  ZLD COMPONENTS   

35  Equalisation tank 1 8x8x3.2 

36  
Coagulant dosing system- DAF complete 

with tank 

1 1 Diax1 L 

37  
Polymer dosing system- DAF complete 

with tank 

1 1 Diax1 L 

38  Stripper feed tank 1 4x4x3.2 

39  Stripping tower 1 1.5Diax6.4 L 

40  Stripper catch tank 1 8x4x3.2 

41  Lime preparation tank 1 3.5x3.5x1.5 

42  Lime dosing tank 1 3.5x3.5x1.5 

43  Soda preparation tank 1 2.5x2.5x1.5 

44  Soda dosing tank 1 2.5x2.5x1.5 

45  
Soild contact clarifier & Mechanism for 

solid cont 

1 10 Diax4.5 SWD 

46  Filter Feed tank 1 4x4x3.2 

47  Thickener & Mechanism 1 5 Diax4.5 SWD 

48  
Coagulant dosing system- SCC complete 

with tank 

1 1 Diax1 L 

49  
Polymer dosing system- SCC complete 

with tank 

1 1 Diax1 L 

50  
Hypochlorite dosing system-SCC 

complete with tank 

1 1.2 Diax1.5 L 

51  
Polymer dosing system- thickener 

complete with tank 

1 1 Diax1 L 

52  Backwash water tank 1 6x6x3.2 

53  Sludge collection tank 1 4x4x2 

54  
PH correction dosing system (Acid) at 

filter inlet 

1 1.0Diax1 L 

55  Pressure filter stage I 2 3.6Diax2 L 

56  Pressure filter stage II 2 3.0Diax2.5 L 

57  
Sodium meta bisulfate dosing system 

with tank 

1 1Diax1L 

58  Softener Unit 2 2.6Diax2.5 L 

59  Hardness removal unit 2 2.0Diax3 L 

60  
Regenerant Acid system for HRU unit 

complete tank 

1 1.6Diax1.5 L 

61  
Regenerant Alkali system for HRU unit 

complete tank 

1 1.6Diax1.5 L 

62  
Regenerant Brine system for HRU unit 

complete tank 

1 2 Diax2.2 L 



34  

 

63  
PH correction dosing system(Acid)at 

degasser tower 

1 1.2Diax1.5 L 

64  Degasser tower 1 1.4Diax3.3 L 

65  Degassed water storage tank 1 4 Diax6 L 

66  
PH correction dosing system(Caustic) at 

HERO inlet 

1 1 Diax1 L 

67  RO clean up tank with agitator 1 2 Diax2.2 L 

68  
PH correction dosing system(Acid)at 

HERO permeate 

1 1 Diax1 L 

69  Distillate stripping tower 1 0.6Diax 5 L 

70  Reject water storage tank 1 2x2x3 

71  Waste recycle tank 1 8x8x3.2 

72  RO Stage -I 1 8 Inch - 10modules 

73  RO stage-II 1 8 Inch -5 Modules 

74  
Mechanical Vapour Compression (MVC) 

Evaporator 

2 132 KL per day 

Each 

    

3. CHEMPLAST SANMAR LIMITED, PLANT-III CAUSTIC CHLOR 

 

S. No. ETP Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Equalisation tank 2 7.0 X 5.0 X 3.0 

2.  Sodium Hydroxide storage tank 1 5.0 Cubic meter 

3.  Clarifier 1 5.0 Dia X 3.0 Ht 

4.  Pumps to ZLD 2 20 m3 /hr capacity 

5.  
ETP 

Collection pit 

1 8.20 X 6.10 X 1.30 

6.  Auto pH equipment 1 -- 

7.  Final collection tank 6 6.40 X 5.20 X 1.80 

8.  pumps 7 15 m3 /hr capacity 

9.  Hydrochloric acid storage tank 1 5.0 Cubic meter 

10.  Sludge Drying beds 5 9.85 X 4.45 X 1.47 

11.  Sludge Drying Beds 2 5.30 X 4.50 X 1.0 

STP Components 

1.  Primary collection tank 1 9.5 X 8.5 X 2.5 

2.  Aeration tank 1 12.0 X 5.0 X 3.0 



35  

3.  Clarifier 1 5.0 X 3.0 

4.  Collection tank 1 5.0 X 4.3 X 3.9 

5.  Final collection tank 1 4.0 X 4.0 X 2.0 

6.  Activated carbon filter 1 1.0 Dia x 2.0 Ht 

7.  Sand filter 1 1.0 Dia X 2.0 Ht 

8.  Sludge drying bed 4 2.0 X 2.0 X 1.0 

9.  
Intermediate Treated 

water tank 
1 4.3*2.5*2.75 

10.  Filter Press 2 Capacity- 2 Ton each 

 

4.CHEMPLAST SANMAR LIMITED - PLANT-IV 

S. No Name of the STP Treatment Unit Components 
Qty in 

Nos 
Dimensional Details in Meters 

1. Septic Tank. 2 2.0*5.50*2.5 

2. Soak Pit 03 2.0 dia*3.0 depth 

 

ETP COMPONENTS 

S.  No. ETP Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Equalization tanks 2 7.0x5.0x1.75 

2.  Flocuculent dosing tank 1 1 dia x1.5 

3.  Filter feed tank 1 1.46 Dia x 2.1 

4.  Filter water receiving tank 2 2 Dia x 4.0 

5.  Filter press 1 40 Plates (915 mm) 

6.  Collection cum neutralization tank 1 4.45x4.15x1.4 

7.  Reactor ash storage 1 4.45x4.15x1.4 

8.  Reactor tank 1 1.8 dia x2.0 

9.  Caustic Dosing tank 1 1.75 Dia x2.15 

 

 

 

 

 



36  

5. CABOT SANMAR LIMITED 

S. No 
Name of the STP Treatment Unit 

Components 

Qty in 

Nos 

Dimensional Details in 

Meters 

1. Septic tank 1 5.5 x2.5 x1.5 

2. septic tank 1 3 x1.5 x 1.5 

3. soak pits 2 1.5 dia x 1.5 depth 

ETP COMPONENTS 

S.No. Effluent Treatment Plant Components Quantity Dimension details 

1.  Equalization tank 2 7 x5 x1.75 

2.  Reaction tank 1 1.8 x2 

3.  caustic dosing tank 1 1.75 x2.15 

4.  Flocculent dosing tank 1 1 x1.5 

5.  Filter feed tank 1 1.46 x2.1 

6.  Filter water receiving tank 2 2x4.04 ; 2 x1.5 

7.  Filter press - 40 plates 2 915 mm x915 mm 

8.  collection cum neutralization tank for 

silica gel 
1 6.35 x3.6 x2.4 

9.  Reactor ash storage pit 1 4.45 x4.15 x1.4 

 

6. CHEMPLAST LIMITED, COAL POWER PLANT 

 

S. No. ETP Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Neutralization pit 2 6.5x5.0x3.75 

2.  pre-treatment pit 1 18x17.2x10.8 

3.  ZLD Plant common facility 1 127mx65m 

 

Sewage Treatment Plant equipment details  

 

S. No. STP  Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Septic Tank 1 1 5x2x2.5 

2.  Septic tank 2 1 4x4x2.5 



37  

7. METTUR THERMAL POWER STATION-I 

 

S. 

No. 
STP  Components Qty in Nos 

Dimensional Details in 

Meters 

1.  Septic tank 10 3.00x2.00x2.80 

2.  Septic tank 4 3.75 x2.30x2.30 

3.  Septic tank 4 3.50x2.00x2.50 

4.  soak pit 18 2.00x2.00x1.00 

 

Treatment status: Individual STP 

 

S. No. STP  Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Bar Screen Chamber 1 1.00x0.50x0.80 

2.  Aeration tank 1 3.00x1.50x3.30 

3.  Equalisation tank 1 3.00x2.00x3.30 

4.  Settling tank 1 3.00x1.50x3.30 

5.  Filter Feed tank 1 3.00x1.50x3.30 

6.  Sludge drying bed 1 2.00x1.00x1.00 

7.  Filter water tank 1 3.00x2.00x1.50 

8.  Septic tank 1 6.10 x 2.40 x 3.00 

9.  Septic tank 1 12.85x3.40x3.00 

10.  Pressure sand filter 1 1.30 x 1.80( diaxh) 

11.  Activated Carbon filter 1 1.30 x 1.80( diaxh) 

 

Combined ETP Components 

 

S. No. ETP Components Qty in Nos 
Dimensional Details in 

Meters 

1.  Lamella Clarifier 1 4x5.5x4.5 

2.  Non oily Sludge pit 1 2.6x2.6x1.5 

3.  oily sludge pit 1 1.5x2.3x1.6 

4.  Tilted plate interceptor 2 0.75x1.2 

5.  Central monitoring basin 2 30x30x2.25 

 

 

 



38  

8.METTUR THERMAL POWER STATION-II 

S. No. STP  Components 
Qty in 

Nos 

Dimensional Details in 

Meters 

1.  Septic tank 1 1.5x0.75x1.05 

2.  Anaerobic upflow filter 1 1.8x2.0x1.4 

3.  Treated water collection tank 1 1.5x1.0x1.0 

4.  Common treated water collection tank 1 12x6x2.5 

 

Combined ETP Components 

S. No. ETP Components 
Qty in 

Nos 

Dimensional Details in 

Meters 

1.  Lamella Clarifier 1 4x5.5x4.5 

2.  Non Oily Sludge Pit 1 2.6x2.6x1.5 

3.  Oily Sludge pit 1 1.5x2.3x1.6 

4.  Tilted Plate Interceptor 2 0.75x1.2 

5.  Central Monitoring Basin 2 30x30x2.25 

 

STATUS OF ONLINE CONTINUOUS EFFLUENT MONITORING SYSTEM 

S. No. Name and address of Unit 

Effluent Quality Monitoring 

Parameters 

required to be 

connected 

Actual parameter 

connected to Water 

Quality Watch  Centre 

of TNPCB 

17 Category Industries  

1 M/s. Chemplast Sanmar Limited, 

Plant –III, Chlor 

pH, TSS Combined ZLD 

system with IP 

Camera 

2 M/s.Chemplast Sanmar ltd, Coal 

Power Palnt 

pH, TSS, 

Temperature 

IP Camera for 

monitoring of ZLD 

status & Flow meters 

readings 

3 M/s.Mettur Thermal Power 

Station-I (MTPS-I),  

pH, TSS, 

Temperature 

pH, TSS, Temperature 

4 M/s. Mettur Thermal Power 

Station – II (MTPS-II),  

pH, TSS, 

Temperature 

Flow, pH, TSS & 

Temperature 



39  

 

Other Red Large Industries  

1 M/s. Chemplast Sanmar Ltd., 

Plant-I 

- Flow meters with 

computer recording 

2 M/s. Chemplast Sanmar Ltd., 

Plant-II,  

- ZLD system with IP 

Camera 

3 M/s. Cabot Sanmar Limited Plant 

– V 

 

 Flow meters  

 

3.6 Common Treatment Facilities details: 

 There are is no common treatment facilities for trade effluent and sewage generated from 

industries in the Mettur CEPI area. 

3.7 Status of Surface Water Quality in 2018 in CEPI Area: 

Surface Water Quality Monitoring was carried out in two locations for three days i.e during 

18
th

 February to 23
rd

 February 2018. The mean concentration of the monitoring results pertaining 

to the specific parameters considered for evaluation of CEPI score is tabulated below; 

SI. NO PARAMETER UNIT MEAN Standards 

1 Total Phosphorous  mg/l 0.131 0.3 

2 Total Hardness mg/l 162.33 600 

3 Phenols mg/l BDL 0.01 

 

From the above results it is observed that the values are well within the standards. Thus the 

surface water quality has not been affected due to the industries located in the CEPI area.  

3.8 Status of Surface Water Quality during November/December, 2019 

During the post monsoon survey conducted by the TNPCB on 2019 the same sampling 

stations were retained along with additional sampling location in between the upstream and 

downstream locations 

Code  Location Latitude Longitude 

SW1 
River Cauvery – Mettur Dam Up 

Stream 
11

o47’58.91”N 77
o48’20.63”E 

SW2 
River Cauvery – Mettur Dam Down 

Stream 
11

o45’28.06”N 77
o47’50.02”E 

Additional Sampling location 

SW3 MTPS Raw water pump house 11°46'28.8"N 77°48'08.7"E 

 



40  

Based on the analysis report the values of the specific parameters are given below; 

SI. 

NO 
Parameter Unit Mean Standards 

1 Total Phosphorous as P mg/l 0.0065 0.3 

2 Total hardness mg/l 108.33 600 

3 Phenols mg/l BDL 0.01 

3.9 Inference of the ROA 

Based on the ROA of the monitoring done, the following inference is given below; 

 

A. Surface Water Quality: 

 

In the surface water, the concentration total phosphorous, Total Hardness and Phenolic 

compounds were considered to calculate the score. However as per the CPCB’s evaluation all the 

sampling locations were within the prescribed limits. In addition to the existing two sampling 

stations located in the impact zone, one more surface water sampling station was identified in the 

CEPI corezone which was already given in the table above. 

 

 Water analysis Results are compared againstCPCB,2002, Water Quality Criteria and 

Goals”, Monitoring of Indian National Aquatic Resources Series: MINARS/17/2001-

2002).and Drinking Water Standards IS: 10500-1991 

1) Total Phosphorous: 

Total phosphorous in the surface water collected in 3 samples was found to be in below 

detectable limit. The prescribed standard is 0.3 mg/L 

2) Total Hardness: 

Total hardness in the surface water collected in 3 samples was found to be in below 

prescribed standard value of 600 Mg/L. 

3) Phenolic compounds: 

Phenolic compounds in the surface water in 3 samples were found to be in below detectable 

limit. .The prescribed standard is 0.01 mg/L 

 

 



41  

 

3.10 Conclusion: 

During CPCB CEPI monitoring 2018 two surface water samples collected in the upstream 

and downstream. Both upstream and downstream sample results for Total phosphorous, Total 

Hardness and Phenol which are well below within the limit of IS 10500 drinking water standards. 

No sewage from the industries are discharged into the Cauvery River. The unit of M/s.Mettur 

Thermal Power Station Plant I and Plant II’s cooling tower blow down which is passed through 

the ash dyke pond and finally discharged into surplus course of river Cauvery. It has been 

observed that no pollution in the river was observed because of the discharge of the cooling tower 

water from MTPS I & II. 

 



42  

4.  LAND ENVIRONMENT 

The Mettur Industrial Cluster, Salem district was monitored with respect to Ambient 

Air Quality, Ground and Surface Waters quality calculated for revised CEPI score. CPCB 

and TNPCB have finalized the location of samplings for Ambient Air Quality Monitoring, 

Surface Water and Ground Water Quality monitoring stations. The monitoring was 

undertaken during 2018. 

4.1 Primary and Secondary Pollutants considered for GWEPI: 

Based on the monitoring results CPCB has considered Phenol as primary pollutantsand 

BOD and TKNas secondary pollutant. 

4.2 Ground Water Quality Sampling Locations: 

During the CEPI Evaluation 8 Nos of ground water sampling locations have been 

identified based on the location of the industries and public grievance in which 3 Nos are 